## **ALLERGY PRESCRIPTION FORM**

Faxed prescriptions will only be accepted from a prescribing practitioner. Patients must bring an original prescription to the pharmacy. Prescribers are reminded patients may choose any pharmacy of their choice.

## **Owl Specialty Pharmacy**







		Patient Info	rmation: please p	rovide a	copy of the patie	ent's insurance ca	rd or information				
Patient name:			DOB:		Gender: DF D	M	HT:		WT:		
Address:			City:		State:	Zip Code:		Phone:	1		
nsurance: Subscriber's name:			e:		ID#:			Group #:			
Allergies: ☐ NKDA ☐ List allergies	S:										
	Clinical Information	on: please fax o	r email relevant clir	nical note	es labs tests ar	nd previous medic	al history to expe	edite prior author	ization		
Diagnosis / ICD-10:	Iministration:	Idiopathic Thromboo	ytopenic Purpura	•	nodeficiency Syndro	ome					
Vital Signs:  Monitor BP q15min t	or the first hr of initial i	infusion, then q30-	☐ Chronic Inflamma 60min for the remaind					nfusions			
Notify Physician if any of the follow Heart Rate is less than 50 or grea SBP is less than 90 mmHg or grea	ter than 120 🗆 RI					less than 50 mmHg tput is less than 30 n			rature is greater than netry is less than 90°		
Blood Test: CBC, Metabolic Panel (	chem-7) daily, prior to	each infusion, Imm	nunofixation, Immunog	globulins q	uantitation (Before	e 1st/	trea	tment, fax results to	pharmacy		
					Treatment		250 "				
Decrease IVIG rate or stop infusion hypotension, chest tightness, fever, c Immune Globulin: ☐ Predisposed to been treated previously with IVIG, ini	Pre-Medication: ☐ Acetaminophen 650 mg po one time 30-60 min prior to each dose of IVIG☐ Diphenhydramine 25 mg po one time prn 30-60 min prior to each dose of IVIG☐ Other:										
Pharmacist will round down to neare  Patient has been previously treate  weight  Immune globulin 0.4 g  listed in infusion table.	d with IVIG and tolerat	ted therapy   Pat	tient has NOT been pr	reviously tr	eated with IVIG	☐ Pharmacist to use	current weight for d	ose calculations		kg as dosing final maximum rate	
RX: IVIG Grams	Da	iys Infu	sion Rate:	cc/hr f	or the 1st hr	cc/hr fo	or the second hr	CC/	hr thereafter		
Repeat/Maintenance treatment	in:		or every		/ month						
Dose:	Frequency:		Sta	art Date:			Duration:				
					Anaphylaxis M						
Vital Signs: ☐ Vital signs every 2 m minutes for 30 minutes, then every 1: hypersensitivity/anaphylaxis reaction	5 minutes until	en, every 5	Assessments: ☐ Si hypersensitivity/anap patient, maintain airv	phylaxis re	action immediately	/. □ Remain with	Interventions: □ □ Oxygen therapy		with legs elevated IIV ce mask	IMEDIATELY	
☐ Albuterol nebulization 2.5mg/3.0r reaction	nL once for hypersens	sitivity/anaphylaxis	☐ Glucagon 1 mg IV blockers and fails to			N, if patient on beta			nfusion   Sodium  Sodium  NL, IV, once, for 30 i		
☐ Epinephrine 1:1000 (1mg/mL) inji reaction. May repeat every 5-10 mini Epinephrine should be administered	utes x 3 doses. If not e	ffective, then may g	give epinephrine 0.5 n		hypersensitivity/a		May repeat every 5			ninistered first as soon	
☐ Epinephrine 1:1000 (1mg/mL) injection 0.01 mg/kg Intramuscular, once PRN for patients who weigh less than 30 kg for hypersensitivity/anaphylaxis reaction. May repeat every 5-10 minutes Epinephrine should be administered first as soon as the diagnosis of anaphylaxis is suspected.					☐ Diphenhydramine injection 50 mg IV push once PRN over 1-2 minutes for hypersensitivity/anaphylaxis reaction (25 mg/min maximum).						
☐ Loratadine 10 mg PO once for hypersensitivity/anaphylaxis reaction					☐ Methylprednisolone injection 125 mg IV once for hypersensitivity/anaphylaxis reaction						
☐ Prednisone 60 mg PO once for hypersensitivity/anaphylaxis reaction					☐ Hydrocortisone injection 100 mg IV over 30-60 seconds once PRN for hypersensitivity/anaphylaxis reaction						
☐ Famotidine 20 mg PO once PRN	for hypersensitivity/an	aphylaxis reaction			☐ Famotidine 20	mg IV push over 2 n	ninutes once PRN fo	or hypersensitivity/a	naphylaxis reaction		
			_		g MEDICATION	S					
Medication  ☐ Cinqair®	Dose / Strength  ☐ 100 mg / 10 mL v			Direction m	s ig IV every 4 weeks	S			Quantity	Refills	
Dunius 40	□ Dan an □ Comina			71	dana Oiniantiana	CC and double to a	Jiffe no na ini nati na nai				
☐ Dupixent® atopic dermatitis	□ Pen or □ Syringe     □ Loading dose - 2 injections SC on day 1 in two different injection sites       □ 100 mg     □ 200 mg       □ 200 mg     □ Maintenance dose - 1 injection SC every other week										
☐ Fasenra®	□ 300 mg □ 30 mg/mL Autoinjector □ 30 mg SC once every 4 weeks for the first 3 doses, and then once every 8 weeks thereafter										
□ Nucala®	□ 100 mg/mL Auto	injector		C every 4 weeks							
□ Xolair® □ 75 mg/mL Prefilled syringe □ mg SC every 2 weeks □ 150 mg/mL Prefilled syringe □ 150 mg/mL vial □ mg SC every 4 weeks											
					Notes						
				Presci	riber Informatio	n					
Prescriber name:					Phone:			Office contact na	me:		
Prescriber address:			C	City:	1			State:	Zip:		
NPI: DEA:					Fax and/or Email:						
Prescriber signature:					Date:		□ DO NOT SUBSTITUTE				